Parts List: Stand Assembly

Index No.

Part No.

PJ882-513.......
TS-0720081 ....
TS-0051071 ....
TS-081F032 ....
TS-0680021 ....
60B-425 ..........
3520B-140 ......
6296150..........
PJ882-521.......
PJ882-521A ....
PJ882-522.......
TS-2276081 ....
PJ882-524.......
PJ882-524A ....
PJ882-525A ....
PJ882-526A ....
PJ882-526ACS
PJ882-526A0OR
PJ882-526B ....
PJ882-526BCS
PJ882-5260RA
PJ882-526C ....
PJ882-526CCS
PJ882-526COR
60B-448 ..........
TS-1533032 ....
60B-440 ..........
60B-440A........
PJ882HH-530..
PJ882HH-530A
TS-081F051 ....
PJ882-532.......
PJ882-533.......
PJ882-534A ....
TS-0680021 ....
TS-0207011 ...

Description Size Qty
Belt. A-50... i 1
Socket Set SCrew .......coevvvviviiiiiiiiiiieee, 1/4”-20x1/4”................ 2
MOLOr PUIIBY ... 1
KBY e 5XEX22 ... 1
HEX NUL ... 5/167-18 ...cccvveeeeirnnnn. 4
Flat Washer...........coooii 5167 i 8
1] (o) SR 2HP, 1Ph,230V........... 1
Motor Fan (not ShOWN) ... 1
Motor Fan Cover (Not ShOWN) ..........uiiiiiiiiiiiiiie e 1
Centrifugal Switch (not ShOwn) ........oiiiiiiii e, 1
Motor Dustproof Cover (not ShOWN)...........cooveiiiiiiiiiiiieeee e, 1
Capacitor Cover (N0t ShHOWN) .......uuiiiiiiiiiie e 2
Starting Capacitor (not shown).......................... 400MFD, 125VAC....... 1
Running Capacitor (not shown).............cccc.oeee. 30uf, 350VAC............. 1
MOLOT ..o 3HP,3Ph,230/460V .....1
Socket Set SCrew .......coevviviiiiiiiiiii, 1/4”-20x3/8"................ 2
R g | 1 PP 2
HexX NUL.....oo e M10x1.5P.......ccoeeeee. 2
Flat Washer..........oooi MA0 . 2
2 )| PR 1
Motor Base Plate ... 1
LoCk Washer ........c.coveviiiiiieiiiceeeee e, 5/16” i 6
Hex Cap SCrew .......cooevviiiiiiiiieeie e 5/167-18x1-1/2"........... 4
Pan Head Screw...........ccoovvvviiiiiiiiiiiiieceeeeee, 1/47-20x1/2"....ccouun 4
Flat Washer..........ccoooiiiiiiiiii e, VA i, 4
DUSE CRULE ...t 1
Powermatic Nameplate ............ooiiiiiiiii e 1
Warning Label ..... ..o 1
StaNd ..evecii e TPH ..o, 1
S = oo SPH .. 1
BUSKNING ... 2
Socket Set SCrew .......coooeoiiiiiiiiii M6x1.0Px8.................. 2
Motor Cord.......oovveviiiiiiii e TPh 1
Motor Cord.......oovvvvieiiiiiieee e BPh. 1
SWIECN COr ... i 1
Magnetic SWitch ...........ccoiiiiiii 1Ph230V.....cccceennee. 1
Contactors Switch (not shown) ............ccceeeeeneeee. 1Ph230V.....cccceeenne. 1
Overload Relays (ot ShOWN) .........iiiiiiiiiiii e 1
Magnetic Switch ..........cccooiiiiiiiii, 3Ph230V....ccccoeevennnnn. 1
Contactors Switch (not shown) ...........c.....ccoeeeee. 3PH230V .....ccoeeeeeen. 1
Overload Relay (Not SNOWN) ......cooiviiiiiiii e 1
Magnetic SWitch ..........ccoooiiiiiii e, 3Ph 460V ..........ccc...... 1
Contactors Switch (not shown) ...........c.c..ccoeeenee. 3Ph460V..........ccoe..... 1
Overload Relay (Not ShOWN) .....ooouiiii e 1
SWICH PIate ... 1
Pan Head Screw............ccoovvviiiiiiiviiiiiieceieeeee M5x0.8Px10 ............... 4
Strain Relief ..o TPh. 1
Strain Relief ........oiviiii 3Phi 1
Power Cord.........oouuiieiiiiiiieiiiii e TPh 1
Power Cord.......cooouuiiiiiiiiiecee e 3Phii, 1
Flat Head SCrew...........ccoeeevviiiiieiiiie e, 1/47-20x3/47................ 4
13 o o 1
Cord Protector........oooeiiiiiiiiiie e, NB-1722 ..o 2
R o 1N o o 1
Flat Washer...........coooi L 4
Socket Head Cap Screw .........ccoeevveiviiiiiniennnen. 1/47-20x3/8"................ 4

33



Index No. Part No. Description Size Qty

43............ PJ882-543............... Electric Label...........coooiiiiiiii e TPh. 1
................ PJ882-543A ............Electric Label..........cc.ccocvieiiiiiiiiiiiiiiecn3Ph
45............ 60B-447 .................. Strain Relief ..o, 1Ph. 1
................ B60B-447A ...............StraiInRelief ..o 3P
46............ PJ882-546............... CoNtrol SWItCN ... 1
47 e PJ882-547............... SWItCH BracCKet.......cveiiiiii e 1
48............ PJ882-548............... SWItCh Plate ... e 1
49............ TS-1550031 ............ Flat Washer ... M5, 6
50...ccni. JWBS18-447 ........... SCIBW .t MBEX8 ..o, 10
51, PJ882-551............... Maching SCreW........coooveiiiiiiie e M5X50....ccoiiiniinn 2
52....c....... PM2000-298............ Safety Key FOr SWItCh...........ooiiiiiii e, 1
53, TS-0208041 ............ Socket Head Cap Screw .......ccocevvvviviveiineeennnn, 5/16-18x3/4................ 2
54............ TS-0732041 ............ Star Washer .......ccoovviiiiiiiieeeeeeee, M5 3
55, 60B-447 ... SHrAIN ReIET ..o 1
56............ PJ882-533............... (070] 1ol o 1e] (=To1 (o] TP 1
Y A PJ882-557............... JUNCHION BOX e 1
58............ PJB882-558............... JUNCHON BOX COVET ... e 1
59 PJ882-559............... Grounding Cord........ooeuuuieiii e 1
60............ TS-0810012 ............ Slotted Round Head Machine Screw.................. #10-24x1/4 ................. 1
................ PM2700-440............Wide Stripe (not shown) ............ccccecoiiiiiiiiiiiiiiiiiieeeeeeeen. 2 S0Id per ft
................ PM2700-441............Narrow Stripe (not shown)................ccceeeiiiviiiiniiiiieneeeeeeenn...a. SOI per ft

34



Stand Assembly

35



Parts List: Cutterhead Assembly (Model PJ-882 only)

Index No. Part No. Description Size Qty
................ PJ882-CHA .............Cutterhead Assembly (Items 1 thru 5, and 10 thru13)..........cccoooeiiinn.
Toiiiiee, 6296046.................. KNI e 3
2. 6296153..........0u..e.es KNIfE GiD ... 3
S 6296048.................. KBY et 5x5x25 mm ................ 1
4o, BB-6204VV ............. Ball BEaring........cccuviieiiiiiiieiiiee e 6204-2NSE ................ 2
S T PJ882-405............... Bearing HOUSING ........oiiiii e 2
C J TS-0267021 ............ Socket Set SCrew .........ccovvvviiiiiiiiiiiee e, 1/47-20x1/4"................ 2
T oeeieninnnnn, PJ882-407............... PUIBY ... 1
S J PJ882-408............... 2 )| P 2
S IO TS-0720091 ............ LoCk Washer ..........coviviiiiieiiiis e, 387 2
10, 6296154 ...........c...... Square Head SCreW...........oiiuiiiiiieii et 15
L PO PJ882-411............... CULEEINEA ... 1
12, 6296054 .................. T o 121 [P PP 6
13, TS-1513021 ............ Socket Flat Head Screw.........coccevvvviievineennnn. M5x0.8Px12................ 6
14......... PJ882-414............... DireCtion Label ........couiiniiiii i 1
15 . PJ882-415............... KNIfE GAUGE ...ui e 1

36



Parts List: Fence Assembly

Index No. Part No. Description Size

................ PJ882-FA................Fence Assembly (Index #1 thru#49)............cccoiviiiiiiinnnnnnn.
T, PJ882-101............... Hand Wheel ...
2 TS-0267021 ............ Socket Set SCrew ........cooeeviviiiiiiiiiiee e, 1/47-20x1/4”
K T TS-0207031 ............ Socket Head Cap SCrew .......ccevevvviviievineeine, 1/4”-20x5/8”
SO PJ882-104............... Bearing COVEN ..o
B PJ882-105............... C-RiNG ..eioiiii e STW-12 .....
[ T PJ882-106............... Worm Shaft.........ooiiiiiie e
Toeeieninnnnn BB-6001ZZ.............. Ball BEaring........cccuviieiiiiiiieiiiieeeeee e 6001ZZ ......
< F PJ882-108............... T T ©?3x20 mm..
S IO TS-0810012 ............ SCIEW vt #10-24x1/4”
10 . TS-0680011 ............ Flat Washer..........ccooooviiiiiiiii e, 3/16”..........
Mo PJ882-111............... POINEET .
12, 6285945................ KNOD e
13 6296069.................. Locking Shaft ..........oiiiiiiiiiei e
4. 6285944.................. Handle Stud ........oouiiii e
15, TS-0207021 ............ Socket Head Cap SCrew .......ccocevveviviveiineeennn, 1/4”-20x1/2”
16 6296084.................. BOM .
17 e TS-0680061 ............ Flat Washer..........cccooooiiiiiiiiii e, 127,
18 PJ882-118............... HEeX NUL ..., 1/27-12.......
19 PJ882-119............... Locking Handle..........cooouiiiii e
20............ PJ882-120............... BUSHING ...t
21 PJ882-121............... SEOP BIOCK. ...tuieieiii e
22 PJ882-122............... Fence Bracket ..........oooiiiiiiii
23 PJ882-123............... Lo o P
24............ PJ882-124............... Retaining RiNg........ccooviiiiiiiiii e, RTW-28 .....
25, TS-0050031 ............ Hex Cap SCrew .......coovviiiiiiiiiiiecicceee e 1/4”-20x3/4”
26............ PJ882-126............... RACK ..
Y PJ882-127............... Locking Handle Nut ...,
28..ccnn. PJ882-128............... LocKing LinK ....c..uiiiiie e
29, TS-0561011 ............ HEeX NUL.....ooiiii e, 1/47-20.......
30............ TS-0050051 ............ Hex Cap SCreW .......coovvvviiiiiiiieieeeie e, 1/47-20x1” ..
K I PJ882-131............... Safety Plate..........oiiiiiic
32 TS-081F031 ............ Flat Head SCrew..........ccoovevviiiiiiiiiiieeeeee e, 1/47-20x1/2”
33 6296070........cceennn.. PN 5mmx50mm
4. TS-0206021 ............ Socket Head Cap Screw .......c.ccoevvveiieiiiininnnnen. #10-24x1/2”
35 6296073........ccvuvneee. SCIBW ettt
36 6296082.................. Fence Link ...
KY 6285942........ccuun.. Cone PoiNt SCreW ......cccvuiiiiiiii e
38 TS-0561031 ............ HEX NUL ... 3/8"-16.......
39 TS-0720071 ............ Lock Washer ..........coveviiiiiiiiiieee e, 14 ............
40............ 6285940.................. Pivot Stud ..o
1. TS-0561052 ............ HEeX NUL ..o, 1/27-20.......
42.......... PJ882-142............... Fixed BIOCK ......ciiiiieiic e
43............ PJ882-143............... FENCE ..o
44 ............ PJ882-144............... 1Y =Y o PP
45.....c.. 60B-130 ......ccevvnnnees Caution Label (Setting Knives)...........ccoviiiiiiiiiiii,
46............ 60B-129 .......c.cceeeeees Caution Label (Hands Clear) .........cocoiiiiiiiiiiiiieeeeeen
47 ... PJ882-147............... Label (Lock/ Unlock) ........coovvieiiiiiiieeiee e
48............ PJ882-148............... Scale Label ......cooouiiiiiii e
49 ... PJ882-333............... SPring Pin ..o D4Ax25 mm..

38

Qty



Fence Assembly

39



Parts List: Outfeed Table and Base Assembly

Index No. Part No. Description Size

T PJ882-201............... Rear (Outfeed) Table .........cccooviiiiiiiiiee e
2, 6285917 ...cccevneeenns PUSN BIOCK .. e e
S PJ882-203............... Shaft. .o,
4o, PJ882-204............... Shaft. . e
S T PJ882-205............... KBY e 5x5x22 mm ...
T PJ882-206............... KNOD e
T oeeieninnnnn PJ882-207............... HaNAIE oo
< F PJ882-208............... Table Raising LiNK .........cooouiiiiiiiiiciie e
S I TS-0270031 ............ Socket Set SCrew ........ooveviiiiiiiiiiii 5/16”-18x3/8”.
10 s TS-0271031 ............ Socket Set SCrew ........coovvviiiiiiiiiii 3/8"-16x3/8"...
MM PJ882-211............... RS = | i P
12, PJ882-212............... TaDIE LI ceeeeiee e
13 TS-0680011 ............ Flat Washer..........ccooooiiiiiiii e, 3/16”.............
4. TS-0810012 ............ SCIEW .veiiiii e #10-24x1/4” ...
15 . PJ882-215............... Slide Bracket..........oooovviiiiiiii e,
16 6296058.................. KNOD e
17 e, PJ882-217............... Belt GUANd........o it
18 TS-0060051 ............ HeX Cap SCreW .......coevveviiieiiiie e, 3/87-16x1” .....
19, TS-0561031 ............ HEX NUL ... 3/87-16..........
20............ TS-0060121 ............ HeX Cap SCreW .......cvevveviiieiiiiieeeeiee e 3/87-16x2-3/4”
21 . TS-0680041 ............ Flat Washer..........ccoooiviiiiiiiii e, 38",
22 PJ882-222............... Plastic Washer ..........c.cooiiiiiiiiiiii e, 38",
23 PJ882-223............... PIUG - e
24............ PJ882-224............... Socket Head Cap SCrew .......ccocevveviviveiineeennnnn, 1/27-12x3” .....
25 PJ882-118............... HEX NUL. ..., 1/2-12..........
26............ TS-0271101 ............ Socket Set SCrew .........ccoeeviviiiiiiiiii 3/87-16x1-1/4”
27 oo PJ882-227............... Copper BUShiNG.......coouuuiiiiiii e
28....connn... PJ882-228............... Adjustment NUL.........oooiiii e
29, PJ882-229............... Shaft .t
110 PJ882-230............... E-RiNG .oovniiii e ETW-12 ........
K I TS-0208031 ............ Socket Head Cap SCrew .......ccooeviviiiiiiiiieennn. 5/167-18x5/8”.
32, TS-0680031 ............ Flat Washer..........cccoooviiiiiiiii e, 5/16”.............
33 PJ882-233............... HUD o
34 PJ882-234............... Locking Handle..........c..oooiii e
35 TS-0270031 ............ Socket Set SCrew .........coovvviiiiiiiiiiii 5/16”-18x3/8".
36...cccunnn.. PJ882-236............... BaSE e
37, TS-0207021 ............ Socket Head Cap Screw .......ccocevvviviveiineeiin, 1/4”-20x1/2”...
38, 6296088.................. Spring Pin ..., @4x14 mm.....
39 6296089.................. K Y e
40............ 6296042.................. WASKET ...
41 TS-0209061 ............ Socket Head Cap Screw .........occcvviveeiiiiieeennnnnn. 3/8"-16x1-1/4”
42.......... PJ882-242............... StUA .ot
43............ PJ882-243............... IDLabel.....oieiiiieiei e 1Ph.enn.
................ PJ882-243A ...........IDLabel ...........ccceiiiiiiiiiiiiiieieeeviee e 3PN
44 ............ 6296148.................. RIVEL ...t
45 ... TS-0209031 ............ Socket Head Cap SCrew ........ccoceieviiiieiiieennen, 3/8”-16x3/4”...
46............ PJ882-246............... G 5x5x20 mm ...
47 ............ TS-0050031 ............ HeX Cap SCreW .......cooeviiiiiiiiiiieeeeeeeieeeeee 1/4"-20x3/4"...
48............ PJ882-248............... Table Raising LiNK .........coouuiiiiiiiiieci e

40



Outfeed Table and Base Assembly

41



Parts List: Infeed Table Assembly

Index No. Part No. Description Size

T PJ882-301............... Front (Infeed) Table ..o
2, PJ882-302............... Scale Label ..o
K TSP PJ882-203............... Shaft. ..o
4o, PJ882-304............... Shaft. .o,
S T PJ882-205............... KBY 5x5x22 mm ...
C J 6296148.................. RIVEL ...t
T oeeieninnnnn TS-0270051 ............ Socket Set SCrew .........coovvviiiiiiiiiiiiee e, 5/16”-18x1/2".
< F PJ882-208............... Table Raising LiNK .........cooouiiiiiiiiieiie e
S I TS-0270031 ............ Socket Set SCrew ........ooveviviiiiiiii e, 5/16”-18x3/8”.
10 s TS-0271031 ............ Socket Set SCrew ........coovvviiiiiiiiiii 3/8"-16x3/8"...
MM PJ882-211............... RS = | i P
12, PJ882-212............... TaDIE LI ceeeeiee e
13 TS-0680011 ............ Flat Washer..........ccooooiiiiiiii e, 3/16”.............
4. TS-0810012 ............ SCIEW .veiiiii e #10-24x1/4” ...
15 . 60B-273 .....cceeeeeen Cutterhead Guard..........cc.ovviiiiiiiiiec e
16 JSG96-223.............. Retaining RiNg........ccoovviiiiiiiii e, STW-11........
17 60B-272 ... Warning Label ...... ..o
18 TS-0060051 ............ HeX Cap SCreW .......coevveviiieiiiiie e, 3/87-16x1” .....
19 TS-0561031 ............ HEX NUL ... 3/87-16..........
20............ TS-0813022 ............ Round Head Screw..........ccooeeveiiiviiiiiieiiicneeee, 1/47-20x3/8"...
21 . PJ882-321............... POINEET ..o
22 PJ882-322............... Lift Handle HUb..........coooii e
23 PJ882-223............... PIUG - e
24............ PJ882-224............... Socket Head Cap SCrew .......ccoccvveviviveiineeennnn, 1/27-12x3” .....
25. . PJ882-118............... HEX NUL. ..., 1/2-12..........
26............ TS-0271101 ............ Socket Set SCrew .........ccooeviveiiiiiiiii 3/87-16x1-1/4”
27 o PJ882-227............... Copper BUShiNG.......ccoouuiiiiiiic e
28 PJ882-228............... Adjustment NUL..........oooiiii e
29, PJ882-229............... Shaft e
10 J PJ882-230............... E-RiNG covvniiiii e ETW-12 ........
31, TS-0208031 ............ Socket Head Cap SCrew ........ccooeiviiiiiiiieennen, 5/167-18x5/8”.
32 TS-0680031 ............ Flat Washer..........ccoooeviiiiiiiii e, 5/16”.............
K PJ882-333............... Spring Pin ..., D4x25 mm.....
34 PJ882-234............... Locking Handle. ..o
35. . TS-0270031 ............ Socket Set SCrew .........ooveviiiiiiiiiiiii e 5/16”-18x3/8”.
36....ccc..... TS-0267021 ............ Socket Set SCrew ........cooveviiiiiiiiiiii 1/47-20x1/4"...
Ky PJ882-337............... BIOCK .t
38 PJ882-338............... S (o P
39 PJ882-339............... ST o] oo PP
40............ PJ882-340............... WaSher ... 1/4”x1/2”0D ..
1. PJ882-341............... KNOD ..
42......... TS-0680021 ............ Flat Washer..........ccccooooiiiiiiiiii e, U4
43............ TS-0640071 ............ Nylon Insert Lock Nut............cccoooeviiiiiiiiiiiieeen, 1/47-20..........
44 ............ PJ882-344............... Lift HANdIE........ e
45............ 6296028.................. HaNAIE GriP . ciiieiiiii e e
46............ TS-0680021 ............ Flat Washer..........cccoooviiiiiiiii e, 14
47 .o TS-0720071 ............ LoCK WaSher ........ccoveiiiiiiieiiii e, 14"
48............ TS-0207021 ............ Socket Head Cap SCrew .......ccccceevivieeiinecinnnennn. 1/4”-20x1/2"...
49............ TS-0270071 ............ Socket Set SCrew .........oovvviiiiiiiiiiii 5/16”-18x3/4”.
50.....c...... TS-0680041 ............ Flat Washer..........ccooooiiiiiiiiii e, 3/8" i,
51, PJ882-351............... Rabbeting Ledge ........oooviiiii
52l PJ882-352............... Spring Pin ..o @5x32 mm ....
53 PJ882-353............... Shaft. ..o,
54............ PJ882-354............... 8T o] oo P PP
55, PJ882-355............... SPring Pin ... @d6x25 mm ...



Index No. Part No.

56............ PJ882-246...............
YAV TS-0209031 ............
58..ciuinn. TS-0050031 ............
59 . PJ882-248...............

Description Size Qty

Y ettt 5x5x20 mm ................ 2
Socket Head Cap Screw ..........ccccceeeevivieeeennnnn.. 3/87-16x3/4”................ 2
Hex Cap SCrew .......cooevvviiiiiiiieeeeeee e, 1/4"-20x3/4"................ 2

43



Electrical Connections — 1 Phase, 230 Volt

c30V, 1Ph

RED
WHITE
YELLOW
BLACK

GREEN

|
-

l¥N

Al
3-]
-
=
b (5
X
&2 /GREEN

&R/ YELLOW

® g
o
]
d &b
O O
UooTe 13 g L %
2 4 6 95 97 )
O
e O 5
# £
olle =
| |
( N
g ¥ B
2 I B
1
'
GREEN |_
1O l
WHITE
> E gﬁ( Qo
BLACK >E <>"-E|
=] NS 5 =
g leg
S|
g% |53
<~ ™M X



AQES

B ] _EEE
parmme—  [R33%

¥

Electrical Connections — 3 Phase, 230 Volt

EEII |

L —)

3PN

- 30V,

MOT13A

Aavg

ALHA

N

32 53 13ND

Tt

PEPS ey

i G W#H=0 ||+ O

#8200 #2G

W] U U
Efm
<

_ NIRID

Q [
o } Mav18
ILIHM
© " a3y

i

45



Electrical Connections — 3 Phase, 460 Volt

460V, 3Ph

‘ _
[—) g 3.
8 gl5d<
| =Y a
+0
I S
s ©
g | {8 z
S ] PR
ol &
@
. D) §
[a] ~ N
:'l 7]
w
>

I_l! Al

G

iy
WBLACK

e O G

1
WHITE

GROUND &g

I+

RED
WHITE
BLACK
GREEN

460V

[]

46



	PJ-882, PJ-882HH Jointers
	Warranty and Service
	Table of Contents
	Warnings
	Specifications 
	Unpacking
	Installation and Assembly
	Installing Switch Arm
	Installing Cutterhead Guard
	Dust Collection

	Grounding Instructions
	Adjustments
	Drive Belt Tension
	Drive Belt Replacement 
	Fence Movement
	Fence Stops
	Fence Removal
	Locking Handles
	Table and Knife Adjustments
	Setting Tables Coplanar 
	Setting Knives at Correct Height and Parallel To Outfeed Table  
	Outfeed Table Stop Screws
	Setting Infeed Table (Depth of Cut) 
	Infeed Table Depth Stop
	Infeed Table Stop Screws 
	Replacing Knives (Straight Cutterhead Only) 
	Replacing or Rotating Knife Inserts (Helical Cutterhead Only) 
	Eliminating “Play” in Tables

	Operating Controls 
	Operation
	Maintenance 
	Troubleshooting – Operating Problems
	Troubleshooting – Mechanical and Electrical Problems
	Optional Accessories
	Replacement Parts
	Stand Assembly
	Cutterhead Assembly (Model PJ-882 only) 
	Cutterhead Assembly (Model PJ-882HH only) 
	Fence Assembly
	Outfeed Table and Base Assembly
	Infeed Table Assembly
	Electrical Connections
	1 Phase, 230 Volt 
	3 Phase, 230 Volt
	3 Phase, 460 Volt




